
April 6, 2017   Metro Commission/Metro  
Wastewater JPA Regular 

Meeting Agenda 

Regular Meeting of the Metro Commission 
and Metro Wastewater JPA 

AGENDA 

Thursday, April 6, 2017 
12:00 p.m. 

9192 Topaz Way (MOC II) Auditorium 
San Diego, California   

“The Metro JPA’s mission is to create an equitable partnership with the San Diego City Council and Mayor 
on regional wastewater issues.  Through stakeholder collaboration, open dialogue, and data analysis, the 
partnership seeks to ensure fair rates for participating agencies, concern for the environment, and 
regionally balanced decisions.” 

Note: Any member of the Public may address the Metro Commission/Metro Wastewater JPA on any Agenda 
[...]
Table 5-19:  Sludge Dewatering Facilities(1) - Existing System Design Criteria and Projected Operating 
Conditions for the Dewatering System ............................................................................................................... 112 

Table 5-20: Centrate Pump Station Facilities - System Design Criteria and Current Operating 
Conditions for the Existing System .................................................................................................................... 115 

Table 5-21:  Centrate Pump Station Facilities - System Design Criteria and Projected Operating 
Conditions .......................................................................................................................................................... 116 

Table 5-22:  Centrate Pump Station Facilities - Phase I Projected Equipment Improvements and Phase 
I Operating Conditions ....................................................................................................................................... 119 

Table 5-23: Centrate Pump Station Facilities - Phase II Projected Equipment Improvements and Phase 
II Operating Conditions ...................................................................................................................................... 119 

Table 5-24: Chemical Handling - Ferrous Chloride Addition Facilities System Design Criteria and 
Current Operating Conditions for the Existing System - 1 Digester in Operation .............................................. 125 

Table 5-25: Chemical Handling Facilities - Ferrous Chloride Addition Facilities Existing System Design 
Criteria and Projected Operating Conditions ..................................................................................................... 127 

Table 5-26: Available Waste Heat from MBC Engines/Generators 1–4 .................................................................. 133 
Table 5-27: Design Hot Water Distribution ............................................................................................................... 139 
Table 5-28: Available Waste Heat from Boilers 70-B-01 and 70-B-02 ..................................................................... 140 
Table 5-29: Current Hot Water Distribution .............................................................................................................. 140 
Table 5-30: Digester Gas Generation (design and current) ..................................................................................... 141 
Table 5-31: Estimated Hot Water Distribution with FOG/Lystek .............................................................................. 142 
Table 5-32: Digester Gas Generation: Comparison of Current, Phase I, and Phase II, FOG and 

FOG/Lystek ........................................................................................................................................................ 145 
Table 6-1: Cost Summary for Upgrades Required for Phase I Conditions (1) ........................................................... 148 
Table 6-2: Cost Summary for Upgrades Required for Phase II Conditions (1) ......................................................... 150 
Table 9-1: Potential Cost Reductions ....................................................................................................................... 158 
 

  



IMPACTS OF NCWRP EXPANSION ON THE MBC  
 

x / AUGUST 2016 / TECHNICAL MEMORANDUM  FINAL DRAFT 

 

List of Acronyms & Abbreviations 
ACRONYM DEFINITION 

°F degree(s) Fahrenheit 
A amp(s) 
AACEI Advancement of Cost Engineering International 
APCD (San Diego County) Air Pollution Control District 
AWPF advanced water purification facility 
BC Brown and Caldwell 
BG biogas 
BioP biological phosphorus removal 
BLP BLP Engineers  
BOD biochemical oxygen demand 
CAAWPF Central Area Advanced Water Purification Facility 
CEPT chemically enhanced primary treatment 
cfd cubic foot/feet per day 
cfm cubic foot/feet per minute 
cfs cubic foot/feet per second 
City City of San Diego 
CIP Capital Improvement Program 
CM construction management 
CN Centrate 
CTT cell turnover time 
d day(s) 
DCS distributed control system 
DSL digested sludge 
DWSL dewatered sludge 
EDR Engineering Design Report 
EDS electrical distribution system 
El. elevation 
EOF Emergency Overflow 
EOI elevation of instrument 
ESDC engineering services during construction 
FA foul air 
FC2 ferric chloride solution 
Fe+2Fe2+2(PO4)2·8H2O vivianite 
FeCl2 ferrous chloride 
FOG fats, oils, and grease 
fps foot/feet per second 
FRP fiberglass-reinforced plastic 
ft2 square foot/feet 
ft3 cubic foot/feet 
gpd gallon(s) per day 
gpm gallon(s) per minute 
H2S hydrogen sulfide 



 IMPACTS OF NCWRP EXPANSION ON THE MBC 

 

FINAL DRAFT TECHNICAL MEMORANDUM / AUGUST 2016 / xi 

 

ACRONYM DEFINITION 
HEX heat exchanger 
hp horsepower 
hr hour(s) 
HRT hydraulic residence time 
HUWHP Hot Utility Water High Pressure 
HUWLP Hot Utility Water Low Pressure 
HWR Hot Water Return 
HWS Hot Water Supply 
I/O input/output 
IPS influent pump station 
kVA kilovolt-ampere(s) 
kW kilowatt(s) 
L liter(s) 
lb pound(s) 
MBC Metropolitan Biosolids Center 
MCAS Marine Corps Air Station 
MCC motor control center 
MER mass emission rate 
mg milligram(s) 
MG million gallons 
mgd million gallons per day 
mm millimeter(s) 
MMBtu million British thermal unit(s) 
MPS Morena Pump Station 
MR Miramar Reservoir 
mt/yr metric ton(s) per year 
MW megawatt(s) 
MWH MWH Americas, Inc. 
NCWPF North City Pure Water Facility 
NCWRP North City Water Reclamation Plant 
NDMA N-Nitrosodimethylamine 
NH3-N ammonia-nitrogen 
NH4Mg4PO4·6H2O struvite 
NSPF North Solids Processing Facility 
OCS odor control system 
OF overflow  
O&M operations and maintenance 
OPC opinion of probable cost 
P phosphorus 
PCM process control module 
PDMWD Padre Dam Municipal Water District 
PEA anionic polymer 
PLC programmable logic controller 
PLWTP Point Loma Wastewater Treatment Plant 



IMPACTS OF NCWRP EXPANSION ON THE MBC  
 

xii / AUGUST 2016 / TECHNICAL MEMORANDUM  FINAL DRAFT 

 

ACRONYM DEFINITION 
PM project management 
POL polymer solution 
ppmv part(s) per million by volume 
PRV pressure-relief valve 
PRW process water 
psi pound(s) per square inch 
psig pound(s) per square inch gauge 
PUD Public Utilities Department 
Pure Water Pure Water San Diego Program 
RAS return activated sludge 
RCTS Rose Canyon Trunk Sewer 
rpm revolution(s) per minute 
RSL raw sludge 
SAM sample line 
SBWRP South Bay Water Reclamation Plant 
scfd standard cubic foot/feet per day 
scfm standard cubic foot/feet per minute 
SDG&E San Diego Gas & Electric 
SHC sodium hypochlorite 
SVR San Vicente Reservoir 
TDH total dynamic head 
TDS total dissolved solids 
TKN total Kjeldahl nitrogen 
TM technical memorandum 
TP total phosphorus 
TS total solids 
TSS total suspended solids 
TSSL Thickened Raw Sludge 
UGR unit generation rate 
USS unit substation 
UWHP utility water high-pressure 
UWLD Utility Water Low Pressure 
V volt(s) 
WWPS Wastewater Pump Station 
VFD variable-frequency drive 
VSS volatile suspended solids 
yd3 cubic yard(s) 
yr year(s) 
 

 



 IMPACTS OF NCWRP EXPANSION ON THE MBC 

 

FINAL DRAFT TECHNICAL MEMORANDUM / AUGUST 2016 / 1 

 

1 Memo Information 
Task Order/Number: TO18, Task 18 

Author: BLP Engineers, Inc., Brown and Caldwell, MWH Americas, Inc., DHK Engineers, Inc, CityWorks. 

Date Prepared: August 12, 2016 

2 Introduction 

2.1 Background 
In 2015, the City of San Diego (City) initiated the San Diego Pure Water Program (Pure Water), a comprehensive 
water and wastewater capital improvement program (CIP) to develop infrastructure for reservoir augmentation (37). 
Pure Water is leading the effort to plan for the construction of new advanced water purification facilities (AWPFs), 
wastewater treatment facilities, pump stations, transmission lines, and pipelines. As part of Pure Water, the City 
plans to construct the North City Pure Water Facility (NCPWF) adjacent to the existing North City Water 
Reclamation Plant (NCWRP); this in turn requires upgrade and expansion of NCWRP to supply NCPWF with 
required flow of unchlorinated filtered effluent. Purified water from NCPWF will be conveyed to the Miramar 
Reservoir (MR) or San Vicente Reservoir (SVR) to augment existing potable water supplies. 

Diverting additional flows to NCWRP to support NCPWF ultimately changes the relative contribution of biosolids 
received at the Metro Biosolids Center (MBC) from NCWRP and the Point Loma Wastewater Treatment Plant 
(PLWTP). As the City’s regional solids-processing facility, MBC receives and processes biosolids from both 
facilities, and has been in operation since February 1998. NCWRP pumps unthickened primary solids from primary 
sedimentation tanks and waste solids from its activated sludge treatment process to MBC. The combined raw 
solids from NCWRP are treated at MBC via the following principal unit processes: grit removal, centrifuge 
thickening, anaerobic digestion, and centrifuge dewatering.  

PLWTP operates its own anaerobic digesters, but pumps digested sludge to MBC where it is blended with digested 
sludge from the MBC anaerobic digesters at either the biosolids storage tank or biosolids emergency storage tank. 
The combined flow of digested sludge is then dewatered using centrifuges. The dewatered biosolids cake is 
transported to silos at the truck-loading area for land application, alternative daily cover at landfills, or landfill 
disposal. Centrate from dewatering and thickening operations is returned to a drop structure at NCWRP, and is 
subsequently conveyed by gravity to the Rose Canyon Trunk Sewer (RCTS). Other wastewater generated at MBC 
is pumped to a nearby sewer. 

This technical memorandum (TM) evaluates the impact of the changes in biosolids flows and loadings proposed 
under Pure Water that will be conveyed to the existing facilities at MBC. In general, projected flows of raw solids 
from NCWRP will increase while projected flows of digested solids from PLWTP will remain roughly constant such 
that MBC will be required to provide onsite anaerobic digestion for a greater percentage of the system’s biosolids 
output. In addition to changes in quantity, changes in treatment processes at NCWRP and PLWTP may change the 
quality, and hence treatability, of the two biosolids streams. 

From a planning perspective, Pure Water envisions the startup of the NCWRP Expansion in two phases in 
conjunction with the startup of NCPWF. In Phase I, NCWRP will provide sufficient unchlorinated filtered effluent to 
NCPWF to produce 15 million gallons per day (mgd) of purified water for augmentation of MR or SVR; in Phase II, 



IMPACTS OF NCWRP EXPANSION ON THE MBC  
 

2 / AUGUST 2016 / TECHNICAL MEMORANDUM  FINAL DRAFT 

 

NCWRP and NCPWF will be operated to produce 30 mgd of purified water for augmentation at MR or SVR. 
Whether the project will be implemented in two phases is not addressed in this TM. 

Since commissioning, City staff have done much to streamline and optimize the unit processes at MBC. The 
overview presented above describes only the unit processes that are in operation at the time of this writing. A 
general process schematic for the streamlined operations at MBC is shown below in Figure 2-1. 

In addition to plans for NCPWF, the City is planning to receive and process fats, oils, and grease (FOG) (39) at a 
new facility onsite at MBC prior to anaerobic digestion. The FOG facility will increase the organic loading on the 
anaerobic digesters and all subsequent downstream solids-processing facilities. The resulting increase in digester 
gas production will increase electricity production at the cogeneration facilities onsite at MBC and available waste 
heat for use at MBC. The City is also evaluating an emerging biosolids treatment technology, Lystek1, that has the 
potential to substantially increase digester gas production in the anaerobic digesters and reduce organic loading on 
downstream facilities (39). In addition to the impacts of Pure Water, this TM examines the impacts of FOG and 
Lystek in terms of increased biogas production and the capacity of the existing biogas-handling systems. The costs 
of implementing Lystek technology are not included in this TM. Potential impacts of offloading other organics from 
the landfill are also contemplated by the City under a separate cover. 

This TM conservatively assumes the wasting of mixed liquor together with primary sludge such that the solids 
concentration of the combined sludge being sent to MBC does not exceed 0.5%. This mode of operation requires 
MBC to operate at a higher hydraulic loading rate compared to the option described in the 10% Engineering Design 
Report (EDR) for the NCWRP Expansion (32). The mode of operation previously described in the EDR involves 
wasting primary sludge at a solids concentration of 1% and surface wasting of return activated sludge (RAS) using 
a classifying selector, resulting in a higher net solids concentration of the combined sludge, between 0.85% and 
1.00%. Both options produce the same mass and organic loading rates at MBC, but the second option has the 
lower hydraulic loading rate of the two.  

The final design consultant for the NCWRP Expansion may select the option with the higher flow rate and lower 
solids concentration to establish a constant sludge wasting rate (e.g., mixed liquor wasting) as opposed to surface 
RAS wasting. Costs presented in this TM are based on the first, more conservative option. However, an 
approximate percent reduction in equipment costs that would result from choosing the second option (RAS surface 
wasting) is presented in Section 8. As agreed at the project workshop conducted on May 18, 2016, these savings 
are not developed to the same level of analysis as the more conservative, high biosolids flow-wasting scenario. The 
associated cost savings for the low-flow biosolids-wasting scenario are presented as a high-level, order-of-
magnitude assessment of potential savings in Section 8. If the first option (mixed liquor wasting) is chosen, the 
percent reduction in equipment costs does not need to be evaluated. 

2.2 MBC and Its Role in Managing Biosolids Inventory 
The management of the City’s biosolids inventory is a regional, system-wide operation requiring coordination 
among PLWTP, NCWRP, and MBC. All three facilities produce biosolids; two out of three anaerobically digest 
biosolids; and MBC alone dewaters and disposes of the anaerobically digested biosolids produced by all three. 
Although the capacity assessment focused on anaerobic digestion at MBC, the analysis considered aspects of 
anaerobic digestion at PLWTP because this TM assumes the option of partial bypass of raw solids to PLWTP 
under specific infrequent conditions discussed in Section 3.2.1. This TM does not evaluate available digester 
capacity at PLWTP or any future plans (35) for use of this available capacity.  

                                                      
1 Lystek is a trademark of Lystek International, a subsidiary of R.W. Tomlinson Ltd. 



SEE NOTE 1

A

A

SEE NOTE 1





 IMPACTS OF NCWRP EXPANSION ON THE MBC 

 

FINAL DRAFT TECHNICAL MEMORANDUM / AUGUST 2016 / 5 

 

PLWTP is able to recover and anaerobically digest solids from chemically enhanced primary treatment (CEPT) up 
to a certain limit. This limit is determined by the “equivalence threshold,” which establishes an allowable mass 
emission rate (MER) of 9,942 metric tons/year (mt/yr) (46) based on operation of PLWTP at its rated capacity of 
240 mgd, assuming an equivalent secondary treatment discharge limit of 30 milligrams per liter (mg/L) total 
suspended solids (TSS) (38).  

As discussed in Section 5.3 of the TM, existing digester capacity at MBC limits MBC’s ability to treat future Pure 
Water flows and loadings. The constraint raises the question of whether it is more cost-effective to exploit available 